INSTALLATION INSTRUCTIONS

FAN ALUMINUM BACKBOARDS
No. 234

PARTS LIST
ftem No. Qty. Part Number Description Item No. Qty. Part Number Description
1 4  HDWE 012080E0 3/8" x 2-1/2" Lg. Hex Head Cap Screw 3 4  HDWE 03002 0EO 3/8" Hex Nut
2 8 HDWE 05004 0E0 3/8" Flatwasher -+ 4  HDWE 03005 0EO 3/8" Locking Cap Nut

1. Assemble fan aluminum backboard to Center-Strut® plate using four 3/8" x 2-1/2" lg. hex head cap screws (1) (from backside of
backboard), four 3/8" flatwashers (2) and four 3/8" hex nuts (3) as shown. Fully tighten hardware — this will secure backboard to
structure, allowing for separate installation or removal of goal.

2. Assemble goal to backboard using four 3/8" flatwashers (2) and four 3/8"locking cap nuts (4) as shown.

3. Goal can be removed without disturbing backboard, by removing four locking cap nuts (4) and four flatwashers (2).

THIS WARNING IS GIVEN IN COMPLIANCE _,\[\}»\
WITH CALIFORNIA'S PROPOSITION 65: B
WARNING
This product contains chemicals known to the ]

State of California to cause cancer, birth defects
or other reproductive harm.

CENTER-STRUT® _
PLATE

FAN ALUMINUM BACKBOARD —

/N\ WARNING: This product can expose you to Titanium Dioxide,
which is known to the State of California to cause cancer.

ponteﬁ For more information go to www.p65warnings.ca.gov. /
E

601 Mercury Drive, Champaign, IL U.S.A., 61820
www.porterathletic.com
(888) 277-7778

SAVE THESE INSTRUCTIONS FOR FUTURE USE

T T e S EEE R B B R R e e e R 1= AR - 0 T80, o 0 W R T

INST 00234 052
©2010 PORTER ATHLETIC, Inc. ALL RIGHTS RESERVED. 1-13-2010



